Atlas Tube Arkansas
6651 E Hwy 137
Blytheville Arkansas USA

REF.B/L: 81215567
Date: 04/24/2024
Customer: 801

aos Atlas 7ube
o000

72315 A DIVISION OF ZEKELMAN INDUSTRIES
Tel:
Fax: .
MATERIAL TEST REPORT .
Sold To Shipped To
METALS USA - NORTHEAST LP Metals USA - Northeast, L.P.
10 TOWER ROCAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA USA
Material: 20.0x12.0x825x48'0"0(1x1)VNMH Material No: 200120625 Made in: USA
Melted and Poured in: USA
Sales Order: 2023045 Purchase Order: SKO 16012
Heat No C Mn P S Si Al Cu Ch Mo Ni Cr v Ti B N Ca
24027021 0.050 0.830 0.007 0.001 0.040 0.032 0.080 0.017 0.015 0.040 0.040 0.003 0.001 0.0000 0.0070 0.0019
Bundle No PCs Yield Tensile Ein.2in Certification CE: 0.21
MJD0074174 1 067903 Psi 077576 Psi 36.2% ASTM A500-23 GRADE B&C
CHARPY Test Results
Test Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft_lbs Temp Size ion Energyt Energy2 Energy3 FT-LBS Areal Area2 Areal %
FT-LBS FT-LBS B FT-LBS % % %
15 +40F 10x10 mm L 89 99 104 35 95 895
Heat MILL Mill Location Method Recycled Content  Post Consumer Pre-Consumer {Post Industrial} % Harvested  Within Miles of Location
24027021  BIGRIVER Osceola,AR EAF 76.00% 85.00% 5.00 % 75% 500

Material Note:
Sales Or. Note:

Authorized by Quality Assurance:?

Jason Richard

The results reported on this report represent the actual atfributes of the material furnished and indicate full compliance with all applicable specifi

cation and contract requirements. CE calculated u

the AWS D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1

8 Steel Tube

OF NORTH AMERICA
h

@ Metals Service Center Institute
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Atlas Tube Arkansas REF.B/L: 81215567
6551 E Hy 137 oo Atlas 7upe
Biytheville Arkansas USA Customer: 801
72315 D A DIVISION OF ZEKELMAN INDUSTRIES
Tel: .
Fax: .
MATERIAL TEST REPORT ;
Sold To Shipped To
METALS USA - NORTHEASTLP Metals USA - Northeast, L.P.
10 TOWER ROCAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA USA
Material: 20.0x12.0x625x48'0"0(1x1)VNMH Material No: 200120825 Made in: USA
Melted and Poured in: USA
Sales Order: 2023045 Purchase Order: SKO 16012
Heat No Cc Mn P S Si Al Cu Ch Mo Ni Cr Vv Ti 8 N Ca
24027021 0.050 0.830 0.007 0.001 0.040 0.032 0.080 0.017 0.015 0.040 0.040 0.003 0.001 0.0000 0.0070 0.0018
Bundie No PCs Yield Tensile Ein.2in Certification CE:0.21
MJ00074191 1 067903 Psi 077576 Psi 36.2% ASTM A500-23 GRADE B&C
CHARPY Test Results
Test Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft_lbs Temp  Size ion Energyl Energy2 Energy3 FT-LBS Areat Area2 Area3 %
FT-LBS FT-LBS FT-LBS % % %
15 +40F 10x10 mm L 89 99 104 95 85 95
Heat MILL Mill Location Method Recyeled Content Post Consumer Pre-Consumer (Post industriall % Harvested Within Miles of Location
24027021 BIGRIVER Osceola, AR EAF 76.00% 85.00% 5.08 % 75% 500

Material Note:
Sales Or. Note:

Jason Richard

The results reported on this report represent the actual attri
the AWS D1.1 method. Steel is purchased fully killed with a

N\ Swel Tube
Institute

.l OF NORTH AMERICA

Authorized by Quality Assurance:

butes of the material furnished and indicate full com
fine grain practice. This document is in compliance
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Atlas Tube Arkansas

ooo Atl ey,
6651 E Hwy 137 as T b ate:
Biytheville Arkansas USA u e Customer; 801

72315 U A DIVISION OF ZEKELMAN INDUSTRIES
Teh
Fax *
MATERIAL TEST REPORT )
Sold To Shipped To
METALS USA - NORTHEAST LP Metals USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA USA
Material: 20.0x12.0x625x48°0"0{1x1)VNMH Material No: 200120625 Made In: USA
Melted and Poured in: USA
Sales Order: 2023045 Purchase Order: SKO 18012
Haat No c Mn P 5 Si Al Cu Chb Mo Ni Cr ¥ T B N Ca
240270214 3,056 0.830 0.0667 G.001 0.04¢ 0.032 0.080 38517 0.018 0.040 0.640 0.603 0.001 0.0000 £.0070 0.6018
Bundle No PCs Yield Tensile Ein.2in Certification CE: .24
MJ00074188 1 087903 Psi Q77578 Psi 362 % ASTM A500-23 GRADE B&C
CHARPY Test Results
Taest Sampie Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
F¢ lbs Temp Size ien Energytl Ensrgy2 Energy3 FT-188 Areat Arsa2 Areal %
. — . FT-LBS Fri8s o FTLBS % % %
15 +40F 10x10 mm i 89 88 104 85 g5 a5
Heat MILL il Location Method Recycled Content Post Consumer Pre-Consumer {(Post industrial} % Harvested Within Miles of Location
24027021  BIGRIVER Usceaola, AR EAF 76.80% 95.00% 500 % 75% 560

Material Note:
Sales Or. Note:

Authorized by Quality Assuranca;

Jason Richard

The resulis reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE caiculated u
the AWS D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1

N\ S[eel Tube ® Metals Service Center Institute
(.? titute

LN OF NORTH AMEBRICA
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Allas Tube Arkansas D G U

Atl A
6651 E Hwy 137 = as 7"' b ate:
Biytheville Arkansas USA 0l B u e Customer: 801

72315 A DIVISION OF ZEKELMAN INDUSTRIES
Tel
Fax
MATERIAL TEST REPORT
Sold To Shipped To
METALS USA - NORTHEASTLP Metiaig USA - Nertheast, LP.
10 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA USA
Material: 20.0x12.0x625x48'0"3{1x 1 WNMH Material No: 200120625 Made in: USA
» Melted and Poured in: USA
Sales Order: 2023045 Purchase Order:  SKO 16012
Heat No c Mn P § Si Al Cu Ch Mo Ni Cr v Ti B ] Ca
24027021 3.080 £.830 0.007 0.001 0.040 0.032 8.080 0.017 8.015 0.040 G.040 80.003 £.004 8.0000 4.0070 8.0018
Bundls No PCs Yield Tensile Eln.2in Certification CE: 0.21
MJDB074187 4 087803 Psi §77578 Psi 3862 % ASTM AB00-23 GRADE B&C
CHARPY Test Resulis
Tast Sample Direct Absorbad Absorbed Ahsorbed Avg Shear Shear Shear Avg
Ft_ibs Tamp Sizs ion Energyt Energy2 Enargy3 FT-LBS Areat Area?2 Areal %
e o FTALBS FI-LBS FI-LBS % % %
15 +40F 1010 mm L 89 g8 104 85 35 95
Heat MILL Mill Location Method Recycled Content  Post Consumer Pre-Consumer {Post industriall % Harvested Within Miles of Location
24027021 BIGRIVER Osceola, AR EAF 76.00% 95.80% 5.08 % 75% 560

Material Note:
Sales Or. Note:

Authorized by Quality Assu rance:f

Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE caiculated u
the AWS D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1

N\ Swel Tube @ Metals Service Center Institute
Institute

\ / F NORTH AMER}
o B AMEEICA Paae:4of 7



Atlas Tube Arkansas
6651 E Hwy 137
Blythevifle Arkansas USA
72315

202 Atlas rube

A DIVISION OF ZEKELMAN INDUSTRIES

REF.B/L: 81215567
Date: 04/24/2024
Customer: 801

Tel:
Fax: *
MATERIAL TEST REPORT

Sold To Shipped To

METALS USA - NORTHEAST LP Metals USA - Northeast, L.P.

10 TOWER ROA 10 Tower Road

SEEKONK MA 027?1 SEEKONK MA 02771

USA USA
Material: 20.0x12.0x625x48'0"0{1x1}VNMH Material No: 200120625 Mads in: USA

Meited and Poured in: USA
Sales Order: 2023045 Purchase Order: SKO 16012
Heat No C Mn P S Si Al Cu Cb Mo Ni Cr v Ti B N Ca
24027021 0.050 0.830 0.007 0.001 0.040 0.032 0.080 0.017 0.015 0.040 0.040 0.003 0.001 0.0000 0.0070 0.0019
Bundie No PCs Yield Tensile Ein.2in Certification CE: 0.21
MJ00074173 1 067903 Psi Q77576 Psi 36.2% ASTM A500-23 GRADE B&C
CHARPY Test Results
Test Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft lbs Temp Size ion Energyl Energy2 Energy3 FT-LBS Areal Area2 Areal %
FT-LBS FT-LBS FT-LBS % % Yo
15 +40F 10x10 mm L 89 39 104 95 85 g5

Heat MILL Mill Location Method Recycled Content Post Consumer Pre-Consumer {Post Industrial] % Harvested Within Miles of Location
24027021 BIGRIVER Osceola,AR EAF 78.00% 95.00% 5.00 % 75% 500

Material Note:
Sales Or. Note:

Authorized by Quality Assurancef

Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated ¢
the AWS D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1

N\ Sl;eel Tll;lé)e @ Metals Service Center Institute

\ # OF NORTH AMERICA
Page:Sof 7



Allas Tube Arkansas B D B

Atl SRo- e,
6651 E Hwy 137 as T b ate: 04724
Blytheville Arkansas USA D !:J G u e Customer: 801

72315 A DIVISION OF ZEKELMAN INDUSTRIES
Tekh .
Fax:
MATERIAL TEST REPORT .
Sold To Shioped Jo
METALS USA - NORTHEAST LP Metals USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA USA
Material: 20.0x12.0x825x48'0"0(1x 13VNMH Material No: 200120825 Made in: USA
Meilted and Poured im: USA
Sales Order: 2023045 Purchase Order:  SKO 18012
Heat No C Mn P 8 Si Al Cu Ch Mo Ni Cr v Ti 8 N Ca
24027021 0.050 $.830 0.007 0.001 0.040 0.032 0.080 8,047 6.015 0.040 0.040 0.003 0.001 0.0000 0.0070 0.0G619
Bundie No PCs Yield Tensile Ein.2in Certification CE:8.21
M.I0007418%8 1 087203 Psi 077578 Psi 38.2% ASTM AS500-23 GRADE B&C
CHARPY Test Results
Test Sampie Direct Absorbad Abhsorbed Absorbed Avg Shear Shear Shear Avg
Ft_ibs Temp Size ion Energyt Ensrgy2 Ensrgy3 FT-LBS Areat Areaz Areal %
FT-LBS FT-LBS FT-1.BS o % %
15 +40F 10x10 mm L 88 2] 104 85 a5 95
Heat MiILL #iil Location Method Recycled Content  Post Consumer Pre-Consumer {Post Industriall % Harvested Within Miles of Logation
24827021 BIGRIVER Osceola,AR EAF 78.00% 93.00% 5.00% 75% 500

Material Note:
Sales Or. Note:

Authorized by Quality Assurance;

Jason Richard

The resulls reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated X
the AWS D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1

8 Steel T%lehe @ Metals Service Center Institute

LN # OF NORTH AMERICA
N Page:6of 7



Atlas Tube Arkansas U D G

t l REF.B/L: 31/221 5567
6651 E Hwy 137 A as T b Date: 2024
Biytheville Arkansas USA D 0 D U e Customer: 801

72315 000 4 bwision oF zexeLman iNDusTRIES
Tel: .
Fax: s
MATERIAL TEST REPORT .
Sold To Shipped To
METALS USA - NORTHEASTLP Metals USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA UsA
Material: 20.0x12.0x625x48'0"0(1x1)VNMH Material No: 200120625 Made in: USA
Melted and Poured in: USA
Sales Order: 2023045 Purchase Order: SKO 16012
Heat No c Mn P S Si Al Cu Ch Mo Ni Cr v Ti B N Ca
24027021 0.050 0.830 0.007 0.001 0.040 0.032 0.080 0.017 0.015 0.040 0.040 0.003 0.001 0.0000 0.0070 0.0013
Bundle No PCs Yield Tensile Eln.2in Certification CE: 0.21
MJ00074188 1 067303 Psi 077576 Psi 36.2% ASTM A500-23 GRADE B&C
CHARPY Test Results
Test Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft_ibs Temp Size ion Energy1l Energy?2 Energy3 FT-LBS Areat Area2 Area3 %
- - SURS— - oo — b - T—— FT-LBS FT-LBS R FT-LBS S % wia — ,% G/Q
15 +40F 10x10 mm L 89 98 104 g5 a5 95
Heat MILL Mill Location Method Recycled Content  Post Consumer Pre-Consumer {Post Industrial) % Harvested Within Miles of Location
24027021 BIGRIVER Oscaola,AR EAF 76.08% 95.00% 5.00 % 75% 500

Material Note:
Sales Or. Note:

Authorized by Quality Assurance:g

Jason Richard

The results reported on this report reprasent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated 1
the AWS D1.1 method. Stesl is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1

Steel Tube <8> Metals Service Center Institute
(@7 Institute
v Page: 7 of 7



Atlas Tube Arkansas
6651 E Hwy 137 DOD

REF.B/L: 81215565
Date: 04/22/2024
u e Customer: 801

Blytheville Arkansas USA D . D :
72315 000 4 owvision oF zexeLman inousTrIES
Tel:
Fax:
T
Sold To MATERIAL TEST REPORT Shipped To
METALS USA - NORTHEAST LP Metals USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA USA
Materiai: 20.0x12.0x625x48'0"0( 1x1)VNMH Material No: 200120625 Made in: USA
Melted and Poured in: USA
Sales Order: 2023045 ; Purchase Order: SKO 16012 )
Heat No C Mn P S Si Al Cu Ch Mo Ni Cr v Ti B N Ca _
24027021 0.050 0.830 0.007 0.001 0.040 0.032 0.080 0.017 0.015 0.040 0.040 0.003 0.001 0.0000 0.0070 0.0019
Bundie No PCs Yield Tensile Ein.2in Certification CE: 0.21
MJ00074179 1 067903 Psi 077576 Psi 36.2% ASTM A500-23 GRADE B&C
CHARPY Test Results
Test Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft lbs Temp  Size ion Energyt Energy2 Energy3 FT-LBS Areat Area2 Areal %
FT-LBS FT-LBS FT-LBS % % %
15 +40F 10x10 mm L 89 93 104 g5 S5 95
Heat MILL Mill Location Method Recycled Content  Post Consumer Pre-Consumer (Post industriall % Harvested Within Miles of Location
24027021  BIGRIVER Osceola, AR EAF 76.00% 95.00% 5.00 % 75% 500 .

Material Note:
Sales Or. Note:

Authorized by Quality Assurancef

Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. GE calculated usin
the AWS D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1

6 Steel Tube ® Metals Service Center Institute

4 OF WORTH AMERICA
N Page:3of 8




Atlas Tube Arkansas
6651 E Hwy 137
Blytheville Arkansas USA
72315

Tek:

Fax:

Sold To

METALS USA - NORTHEAST LP
10 TOWER ROAD

SEEKONK MA 02771

USA

REF.B/L: 81215565
Date: 0442212024
Customer: 801

a°8 Atlas Tube

A DIVISION OF ZEKELMAN INDUSTRIES

MATERIAL TEST REPORT
Shipped To
Metals USA - Northeast, L.P.

10 Tower Road
SEEKONK MA 02771
USA

Material: 20.0x12.0x625x48'0"0(1x1)VNMH Material No: 200120625 Made in: USA
Melted and Poured in: USA

Sales Order: 2023045 Purchase Order: SKO 16012 -

Heat No c Mn P S Si Al Cu Cb Mo Ni Cr v Ti B N Ca o
24027021 0.050 0.830 0.007 0. 001 0.040 0.032 0.080 0.017 0.015 0.040 0.040 0.003 0.001 0.0000 0.0070 0.0012
Bundle No PCs Yield Tensile Ein.2in Certification CE: 6.21
MJ00074178 1 067903 Psi 077576 Psi 38.2 % ASTM A500-23 GRADE B&C

CHARPY Test Results
Test Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft_lbs Temp Size ion Energyt Energy2 Energy3 FT-LBS Areal Area?2 Area3 Y
FT-LBS FT-LBS FT-LBS % % %

15 +40F 10x10 mm L 89 89 104 95 85 95
Heat BMILL Mill Location Method Recycled Content Post_Consumer Pre-Consumer (Post Industriall % Harvested Within Miles of Location
24027021 BIGRIVER Osceola, AR EAF 76.00% 95.00% 5.00 % 75% 500

Material Note:
Sales Or. Note:

Authorized by Quality Assurance:

The results reported on this re
the &

4 OF NGE‘TH AMERICA

WS D
@
S

WW
Jason Richard

port represent the actual attributes of the material furnished and indicate full compliance with all applicable spscification and contract requirements. CE calculated usin
1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compiiance with the requirements of EN10204 type3.1

® Metals Service Center Institute

Page:4of 8



Atlas Tube Arkansas

REE e s,
i \tlas 7us o
Blytheville Arkansas USA U e Customer: 504
72315 OO0 4 bivision OF ZEKELMAN INDUSTRIES
Tel:
Fax:
Sold To MATERIAL TEST REPORT Shipped To
METALS USA - NORTHEAST LP Metals USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road

SEEKONK MA 02771

SEEKONK MA 02771
USA USA
Material: 20.0x12.0x625x480"0(1x 1 )VNMH Material No: 200120625 Made in: USA
Melted and Poured in: USA

Sales Order: 2023045 Purchase Order: - SKO 16012 : :

Heat No Cc Mn P S Si Al Cu Ch Mo Ni Cr A4 Ti B N 93 -
24027021 0.050 0.830 0.007 0.001 0.040 0.032 0.080 0.017 0.015 0.040 0.040 0.003 0.001 0.0000 0.0070 0.0018
Bundle No PCs Yield Tensile Ein.2in Certification CE: 0.21
MJ00074180 1 067903 Psi 077576 Psi 36.2 % ASTM A500-23 GRADE B&C

CHARPY Test Results
Test Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft_ibs Temp Size ion Energyt Energy2 Energy3 FT-LBS Areat Area2 Areal %
FT-LBS FT-LBS FT-LBS % % %

15 +40F 10x10 mm L 89 9s 104 95 g5 95
Heat MiLL Ml Location Method Recycled Content  Post Consumer  Pre-Consumer (Post Industriall % Harvested — Within Miles of Location
24027021 BIGRIVER Osceocla, AR EAF 76.00% 85.00% 5.00% 75% 500 ‘

RMaterial Note:
Sales Or. Note:

Authorized by Quality Assurancezs

Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated usin
the AWS D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1

Steel Tube

Omstitube

4 OF NORTH AMERICA
A

@ Metals Service Center Institute

Page:5of 8



Atlas Tube Arkansas

. l REF.B/L: 81/?125/382
S Atlas 7o B S0
Blytheville Arkansas USA e uoe Customer: 801
72315 000 4 oivision oF zExeELMAN INDUSTRIES
Tel:
Fax:
MATERIAL TEST REPORT
Sold To E S PO Shipped To
METALS USA - NORTHEAST LP Metals USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA USA
Material: 20.0x12.0x625x480"0(1x1)VNMH Material No: 200120625 Made in: USA
Melted and Poured in: USA
Sales Order: . 2023045 Purchase Order: SKQO 16012 :
Hgat No ) c Mn P S Si Al Cu Ch Mo Ni Cr \'2 Ti B o N Ca N
24027021 0.050 0.830 0.007 0.001 0.040 0.032 0.080 0.017 0.015 0.040 0.040 0.003 0.001 0.0000 0.0070 0.0018
Bundle No PCs Yield Tensile Eln.2in Certification CE: 0.21
MJ00074180 1 067903 Psi 077576 Psi 36.2% ASTHM A500-23 GRADE B&C 4
CHARPY Test Results
Test Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft lbs Temp  Size ion Energyt Energy2 Energy3 FT-LBS Areal Area2 Area3 Y%
FT-LBS FT-LBS FT-LBS % % %
15 +40F 10x10 mm L 89 93 104 85 85 g5
Heat MILL Hiill Location Method Recvcled Content  Post Consumer Pre-Consumer {Post Industrial) % Harvested Within Miles of Location
24027021 BIGRIVER Osceola, AR EAF 76.00% 85.00% 5.00 % 75% 500
Material Note:
Sales Or. Note:
Authorized by Quality Assurance:ﬁ

The results reported on this report represent the actual attributes of the material furnished and indi
the AWS D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in

Steel Tube

e

Institute

OF NORTH AMEBRICA

Jason Richard

cate full compliance with all applicable specification and contract requirements. CE calculated usin
compliance with the requirements of EN10204 type3.1

@ Metals Service Center Institute

Page:6of 8



Atlas Tube Arkansas
6651 E Hwy 137
Blytheville Arkansas USA

REF.B/L: 81215565
Date: 0472212024
Customer: 801

72315
Tel:
Fax:
MATERIAL TEST REPORT
Sold To K Shipped To
METALS USA - NORTHEAST LP Metals USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA USA
Material: 20.0x12.0x625x48'0"0(1x1)VNMH Material No: 200120625 Made in: USA
Melted and Poured in: USA
Sales Order: 2023045 . : Purchase Order: SKO 16012 : g
Heat NQ C Mn P S Si Al Cu Ch Mo Ni Cr v Ti B N Ca L
24027021 0.050 0.830 0.007 0.001 0.040 0.032 0.080 0.017 0.015 0.040 0.040 0.003 0.001 0.0000 0.0070 0.0019
Bundlie No PCs Yield Tensile Eln.2in Certification CE: 0.21
MJ00074177 1 067303 Psi 077576 Psi 36.2 % ASTM A500-23 GRADE B&C
CHARPY Test Results
Test Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft lbs Temp  Size ion Energyt Energy2 Energy3 FT-LBS Areat Areaz Area3 %
v FT-LBS FT-LBS FT-LBS Y% % %
15 +40F 10x10 mm L 838 99 104 a5 95 85
Heat MILL Mill Location Method Recycled Content Post Consumer Pre-Consumer (Post Industrial}] % Harvested Within Miles of Location
24027021 BIGRIVER Oscecla, AR EAF 76.00% 95.00% 5.00% 75% 500

Material Note:
Sales Or. Note:

Authorized by Quality Assuranceﬁ

Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated usin
the AWS D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1

7\ SI;eel Tllbﬁ @ Metals Service Center Institute

L\ } (}F NORTH AMERICA
Page: 7 of 8



Atlas Tube Arkansas m D G tl l'és&BfL: g z izz‘izigggé
6651 E Hwy 137 A as T b <.
Blythaville Arkansas USA U e Customer: 801

72315 B A DIVISION OF ZEKELMAN INDUSTRIES

Tel:

Fax:

MATERIAL TEST REPORT

Sold To A = Shipped To

METALS USA - NORTHEAST LP Melals USA -~ Northeast, L.P.

10 TOWER ROAD 10 Tower Road

SEEKONK MA 02771 SEEKONK MA 02771

USA S
Material; 20.0x12.0x828x48°0°0{ 1 1 VNMH Material No: 200120625 Made in: USA

Meited and Poured in: USA
Sales Order: 2023045 . Purchase Order. SKO 16012
Heat No c Mn P s 8i Al Cu Cb Mo Ni Cr ¥ Ti B N Ca
240270214 0.080 0.830 0.007 0.001 0.040 0.032 05.080 0.017 0.018 0.040 0.040 0.003 0.001 0,0000 0.0070 8.0018
Bundie No PCs Yield Tensile Ein2in Certification CE: 0.21
MJoo074182 1 067943 Psi Q77576 Psi 38.2% ASTM AB08-23 GRADE B&C .
CHARPY Test Results
Test Sample Biract Absorbed Absorbed Absorbed Avg Shear Shear Shear Avy
Ft lbs Temp Size ion Energyl Energy?2 Energy3 FT-LBS Areat Area Aread %
FT-LBS ) FT-LBS FT.LBS % % o
15 +40F 110 mm L 89 g9 104 85 gb 95

Heat MILL Mill Logation Method Reoyeled Content Post Consumer Pre-Consumer {Post industriall % Harvested Within Miles of Location
24027021 BIGRIVER Osceola, AR EAF 76.00% 95.08% 500 % 75% 500 "

Material Note:
Sales Or. Note:

Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated usin
the AWS D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1

N Swel Tube @ Metals Service Center Institute
Institute

h. # OF NORTH AMERICA

Authorized by Quality Assurance;

Page:20of 8



Atlas Tube Arkansas
6651 E Hwy 137
Blytheville Arkansas USA

REF.B/L: 81215565
n D D Date: 04/22/2024
D 0 CI U e Customer: 801

72315 QOO 4owision oF zexeLman inpusTRIES
Tel:
Fax:
MATERIAL TEST REPORT
Sold To =R ° Shipped To
METALS USA - NORTHEAST LP Metals USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA USA
Material: 20.0x12.0x625x48'0"0(1x1)VNMH Material No: 200120625 Made in: USA
‘ Meited and Poured in: USA
Sales Order: 2023045 Purchase Order: SKO 16012
Heat No C Mn P S Si Al Cu Cb Mo Ni Cr Vv Ti B N Ca
24027021 0.650 0.830 0.007 0.001 0.040 0.032 0.080 0.017 0.015 0.040 0.040 0.003 0.001 0.0000 0.0070 0.0019
Bundie No PCs Yield Tensile Ein.2in Certification CE: 8.21
MJ00074192 1 067903 Psi 077576 Psi 36.2% B ASTM A500-23 GRADE B&C
CHARPY Test Resuits
Test Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft_ibs Temp  Size ion Energyt Energy2 Energy3 FT-LBS Areal Area2 Areald %
N FT-LBS FT-LBS F1-LBS % % %
15 +40F 10x10 mm b 89 99 104 95 85 95
Heat MILL Mill Location Method Recvcled Content Post Consumer Pre-Consumer (Post Industriall % Harvested Within Miles of Location
24027021 BIGRIVER Osceola, AR EAF 76.00% 95.00% 5.00 % 75% 500

Material Note:
Sales Or. Note:

Authorized by Quality Assurance:?

Jason Richard

The resulis reported on this report represent the actual attributes of the material furnished

the AWS D1.1 method. Steel is purch

6 Steel Tube
Institute

LN 4 OF WORTH AMERICA
A

and indicate full compliance with ail applicable specification and contract requirements. CE calculate¢

ased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1

<8> Metals Service Center Institute

Page: 1of 8



Certificate of Mill Test Resulis

PO: SKO-328981-1 1-May-2024
POI\REQ:
e Page 1 0of 8
PART NO: HEAT: 24027021
Aflas Tube Ark REF.BfL: 81215565
Bt goo Date: 0472212024
ol E Huiar D - U u e Customer: 801
Biytheville Arkansas USA . &
?1'-231 5 A DIVISION OF ZEKELMAN INDUSTRIES
el
Fax: .
Sold To MATERIAL TEST REPORT Shipped To
METALS USA - NORTHEAST LP Metals USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA USA
Material: 20.0x12.0x625x48'0"0(1x1)VNMH Material No: 200120625 Made In: USA
Melted and Poured in: USA
Sales Order: 2023045 Purchase Order: SKO 16012
Hoat No C Kn P S Si Al Cu Ch Mo Ni Cr v Tt B N Ca
24027021 0.050 0.830 0.007 0.001 0.040 0.032 0.080 0.017 0.015 0.040 0.040 0.003 0.001 ©.0000 0.007¢ 0.0018
Bundie No PCs Yield Tensile Eln.2in Certification CE: 0.21
MJ10074152 1 467803 Psl 077578 Psi 36.2% ASTHM A500-23 GRADE B&C
CHARPY Test Results
E Test Sample * Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft'lbs Temp  Size ion Energyl Enerny2 Energy3 FT-LBS Areat Area2 Area3 %
FI-LBS FTLES FT-LBS Y% %o %
15 +40F  10x10 mm L 89 9 104 85 a5 85
Heat MiLL il Location Method Recvcled Gonfent ost Consumer  Pre-Consumer {Post Industrial}) % Harvested  Within Miles of Location
24027021  BIGRIVER Osceola, AR EAF 76.00% 95.00% 5.00 % 5% 500
Material Note:
~Sales Or. Note:
Authorized by Quality Assurancaf .

Jasan Richard

The resulis reported on this repert represent the actua] attributes of the materi
the AWS D1.1 method. Steel is purchased fully killed with a fine grain practice.

A Swel Tube
Institute

“ OF NORTH AMERICA

I’

al furnished and indicate full compliance with all applicable specification and contraet requirements. CE cafculated usin
This document is In complianca with the requirements of EN10204 type3.1

@ Metals Service Center Institute

‘Page:1of 8



Cettificate of Mill Test Results

PO: SKO-328058-2 29-Apr-2024
POV\Rzw.
o o Page 8 of 8
‘ PART NO: HEAT: 24027021
Atlas Tube Arkansas oo REF.B/L: 81215565
i a2a Atlas rube B, G
Blytheville Arkansas USA stomer: Pig
72315 A DIVISION OF ZEKELMAN INDUSTRIES .
Tel:
Fax: o
: Sold To MATERIAL TEST REPORT Shippad To
METALS USA - NORTHEAST LP Metals USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA . USA .
Material: 20.0x12.0x825x48°0"0(1x1 )WNMH Materiaf No: 200120625 Made in: USA
Belted and Poured in: Usa
Sales Order: 2023045 Purchase Order: SKO 16012
Heat No c Mn P S Si Al Cu Cb Mo Ni Cr v Ti B N Ca
24027021 0.050 0.830 0.007 a. 001 0.040 0.032 0.080 c.017 0.015 0.040 0.040 0.003 0.001 0.6000 0.0070 0.0018
Bundie No PCs Yield Tensile Eln.2in Certification CE: 0.21
K J00074181 4 067383 Psi a77576 Psi 382% ASTM A500-23 GRADE B&C
CHARPY Test Results
Test Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft ibs Temp  Size ion Energyl Energy2 Energy3 FTLBS Areat Area2 Area3 %
FY-LBS FTLBS8 FT-LBS % % %
15 +40F  10x10mm L 89 93 104 g5 95 g5
Heat MILL Mill Locstion Method Recycled Content  Post Consumer Pre-Consumer {Post industrial) % Harvested  Within Miles of Location
24027021 BIGRIVER Osceoclfa, AR EAF 76.00% 85.80% 5.00 % 75% 500
Material Note:
Sales Or. Note:

Authorized by Quality Assuraneef

Jason Richard

port reprasent the actual attribules of the materisl furnished and ingicate fuli COMm;
purchased fully killed with a fine grain practice. This document is in compliance

Smel Tube
Institute

OF NORTH AMERICA

The results reported on this re
the AWS D11 method, Steal is

3 Page:8of B

pliance with sl applicable specification and contract reguirements. CE calculated usin
with the requirements of EN10204 fype3.{

@ Metals Service Center Institute



Certificate of Mill Test Results

PO: SK0-328058-2 29-Apr-2024
PO\kzwi:
Page 7 of 8
e RS HEAT: 24027021
: nsas REFB/L: 81215565
e B ia aoa j Date: 0412212024
6651 E Hwy 137 oco upe Customer: 801
Blytheville Arkansas USA . B
72315 O8O0 4oivision oF zexeLman iNDUSTRIES
Tel:
Fax: o
Sold To MATERIAL TEST REPORT Shipped To
METALS USA - NORTHEAST LP Metals USA - Northeast, L.P.
10 TOWER RCAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA . . ; . USA : .
Material: 20.0x12.0x825x480"0( 1x1)VNMH Material No: 2001208625 ’ N Made in: USA
Melted and Poured in: USA
Sales Order: 2023045 Purchase Order:  SKO 16012
HeatNo C Mn P S, Si Al Cu Cb Mo Mi Cr v Ti B N Ca
24027021 0.050 0.830 0.007 0.001 0.04C 0.032 0.080 0.017 0.015 0.040 0.040 0.003 0.001 0.0000 0.0070 0.0018
Bundie No PCs Yield Tensile Eln.2in Certification CE: 0.21
#MJO0074177 1 067903 Psi Q77578 Psi 36.2% ASTM A5060-23 GRADE B&C
CHARPY Test Results
Test Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft Ibs Temp Size lon Energyt Energy2 Energy3 FT-LBS Areat Area2 Areal %
. FT-LBS FT-LBS FT-LBS % % %
i5 +40F  10x10mm L 83 a8 104 g5 g5 85
Heat MiLL Mill Location Method Recveled Content Post Consumer  Pra-Consumer (Post Indusiriall % Harvested  Within Miles of Location
24027021 BIGRIVER Osceola, AR ) EAF 78.00% 85.00% 500 % 75% 580

Material Note:
Sales Or. Note:

Authorized by Quality Assuzance;s

Jason Richard

The results raported on this rapaort represent the actual attributes of the materiat furnished and indicate full compliance with all applicable specificatian and contract requirements. CE calculated usin
the AWS D1.1 method. Steel Is purchased fully kitled with a fine grain practice. This document is in compliance with the requirements of EN16204 type3.1 -

7a\ Steel Tube €& Metals Service Center Institute
(@Y Inslilute

"4 OF NORTH AMERICA
b Page:7of 8




Certificate of Mill Test Results

PO: SKO-328059-2 29-Apr-2024
PO\REQ:
Page 6 of 8
PART NO: HEAT: 24027021
' REF.B: 81215565
Atlas Tube Arkansas oo = 0455094
6651 E Hwy 137 acno yuoe Customer: 801
Blytheville Arkansas USA ’ .
72315 000 4 owvision oF zekeLman inpusTrIES
Tel: s
Fax: o
M
Sold To ATERIAL TEST REPORT Shipped To
METALS USA - NORTHEAST LP Metals USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA . . usa -
Waterial: 20.0x12.0x625x48'0"0(1x1 JWNMH Material No: 200120625 Made in: USA
Melted and Poured in: USA
Sales Order: 2023045 - Purchase Order: SKO 16012
Heat No c Mn P S Si Al Cu Ch Mo Ni Cr v Ti B N Ca
24027021 0.050 0.830 0.007 G.001 0.040 0.032 0.080 0.017 0.015 0.040 0.040 0.003 0.001 0.0000 0.607C 0.0019
Bundle No PCs Yield Tensile Eln.2in Certification CE: 0.21
NMJoGa74130 1 067303 Psi 077576 Psi 362% ASTM A500-23 GRADE B&C
CHARPY Test Results
Tast Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft Ibs Temp  Size ion Energyt Energy2 Energy3 FT-LBS Araai . Area2 Areal3 %
FT-LBS FT-LBS FT-LBS % . Y %
15 +40F  1Dx10mm L 89 99 104 a5 95 85
Heat MiLL Mill Location Method Recyeled Content Po sumer  Pre-Consumer (Postindustrial] % Harvested  Within Miles of Location
24027021  BIGRIVER Osceola, AR EAF 76.00% 95.00% 500% 75% 500
Material Note:
Sales Or. Note:
Authorized by Quality Assurance‘ﬁ

Jason Richard

The tesulis reported on this report represent the actual atiributes of the material furnish

ed and indicate full compliance with all applicable specification and contract reguirements. CE calculated usin
he AWS D1.1 mathod. Stasl is
o

purchased fully kilied with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1

8 Steel Tube . @) Metals Service Center Institute

Institute

4 OF NORTH AMERICA

LS
Page:6of 8



Certificate of Mill Test Results

PO: SK({-328059-2 29-Apr-2024
PO\REWE:
Page 5 of 8
PART NO: HEAT: 24027021
REF.B/L: 81215565
Atlas Tube Arkansas oo B Date: 0412212024
6651 E Hwy 137 D@ D uope Customer: 801
Blythevilie Arkansas USA ) o
723156 A DIVISION OF ZEKELMAN INDUSTRIES
Tel
Fax: -
Sold To MATERIAL TEST REPORT Shipped To
METALS USA - NORTHEAST LP Metals USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA USA
Material: 20.0x12.0x625x48'0"0{ 1 x1)VNMH Material No: 200120625 Made in: UsSA
Melted and Poured in: USA
Sales Order: 2023045 Purchase Order: SKO 16012
Heat No o4 Mn P 5 Si Al Cu Cb WMo Ni Cr v Ti B N Ca
24027621 0.050 0.830 0.007 0.00% 0.040 0.032 0.080 0.017 0.015 0.040 0.040 0.003 0.001 ©.0000 0.0070  0.0018
Bundie No P Yield Tensile Eln_2in Certification CE: 0.21
MJG007418¢ 1 067303 Psi 877578 Psi B2 % ASTM A500-23 GRADE B&C
CHARPY Test Results
Test Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft tbs Temp  Size fon Energyt Energy2 Energy3 FT-LBS Areat Area2 Area3 Y%
FT-LBS FT-LBS FT-LBS % % %
15 +0F  10xi0 mm L 83 e} 104 95 85 g5
Heat MiLL Mill Location Method Recycled Content  Post Consumer  Pre-Consumer [Postindustrial} % Harvested  Within Miles of Location
24027021 BIGRIVER Osceola, AR EAF 76.00% 95.00% 5.00 % 75% 500
Material Note:
Sales Or. Note:
Authorized by Quality Assurance5

Jason Richard
The results reported on this repol
the AWS D1.1 method.

Steel Tube
Institute

OF NORTH AMERICA

rt represent the actual attributes of the material furnished and indicats full compliance with all applicable specification and contract requ:mmenm CE calculated usin
Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1

¢8> Metals Service Genter Institule

Page:50of 8



METALS USA Certificate of Mill Test Results

PO. SK0O-328059-2 29-Apr-2024
PO\REQ:
e Page 4 of 8
PART NO: HEAT: 24027021
Att REF.B/L: 81215565
e ace Atlas rube e, B
Blytheville Arkansas USA oo D Customer: 801 -
72315 n A DIVISION OF ZEKELMAN INDUSTRIES
Tel:
Fax: <
Sold To MATERIAL TEST REPORT Shipped To
METALS USA - NORTHEASTLP Metals USA - Northeast, L.P.
18 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA . . . . USA
Material: 20.0x12.0x625x480"0(1x1)}VNMH Material No: 200120625 flade in: USA
Melted and Poured in: USA
Sales Order: 2023045 Purchase Qrder: SKO 18012
Heat No C Mn P S Si Al Cu Cb Mo Ni Cr v Ti 8 N Ca
24027024 0.050 0.830 0.007 0.001 0.040 0.032 0.08¢ 0.017 Q.015 0.040 0.040 0.003 0.001 0.0000 0.6070 0.0012
Bundie No PCs Yield Tensile Eln.2in Certification CE: 0.21
KMJ00074178 1 067963 Psi 077576 Psi 382% ASTM A506-23 GRADE B&C
CHARPY Test Results
Test Sample Direct Ahsorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft lbs Temp Size ion Energyl Energy2 Energy3 FT4.BS Areat Area2 Area3 %
FT-LBS FT-LBS FT-LBS % % %
15 +40F  10x10mm L 83 ag 104 a5 g5 a5
Heat MLy Ml Location Method Recycled Content Post Consumer  Pre-Consumer [PostIndustrial) % Harvested  Within Miles of Location
24027021 BIGRIVER Osceola, AR EAF 76.00% 95.00% 5.00% 75% 508
Material Note:
Sales Or. Note:

Authorized by Quality Assurance; ;

Jason Richard

The results reportad on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated usin
the AWS D1.1 method. Steel Is purchased fuily kllled with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1

N\ Steel Tube @ Metals Service Center Institute
Institute

\ 4 OF NORTH AMERICA

Page:4of 8



Certiﬁcate_ of Mill Test Results

PO: SKQO-328059-2 29-Apr-2024
PO\REw.
Page 3 of 8
PARI NO: HEAT: 24027021
: Atlas Tube Arkansas REFB/A: 81215565
S 228 Atlas 7ube B =
Blytheville Arkansas USA us ; .2
72315 300 4 bivision oF ZEKELMAN INDUSTRIES
Tel:
Fax: «
Sold To MATERIAL TEST REPORT Shipped To
METALS USA - NORTHEAST LP Metals USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road
SEEKCNK MA 02771 SEEKONK MA 02771
USA . 3 . : - USA
Material: 20.0x12.0x625x48'0"0(1x1)VNMH Material No: 200120825 Made in: USA
Melted and Poured in: USA
Sales Order: 2023045 Purchase Order: SKO 16012
Heat No [o4 Min P s Si Al Cu Ch Mo Ni Cr v Ti B N Ca
24027021 0.050 0.830 .007 0.001 0.040 0.032 0.080 a.017 0.015 0.04C 0.040 0.003 0.001 0.00.00 0.0070 0.0018
Bundle No PCs Yield . Tensile Eln.2in Certification CE: 0.21
MJ00074179 1 867803 Psi Q77576 Psi 362 % ASTM AS500-23 GRADE B&C
CHARPY Test Results
Test Sample Dirsct Ahsorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft ibs Temp  Size fon Energyt Energy2 Energy3 FT-LBS Areat Area2 Area3 %
_ FT-LBS FT-LBS FI4BS % % %
15 +HOF 100 mm L 89 g9 104 g5 85 85
Heat MILL Mill Location Methed Recycled Confent  Post Consumer  Pre-Consumer (Post industrial] % Harvested  Within Miles of Location
24027021  BIGRIVER Osceola,AR EAF 76.00% 95.00% 5.00% 75% 500
Material Note:

Sales Or. Note:

Authorized by Quality Assurance'§

Jasan Richard

The results reporied on this report represent the actual attributes of the material furnished and indicate full campliance with all applicable specification and contract requirements. CE calculated usin
the AWS D1.1 method. Steel Is purchased fully killed with a fine grain practice. This document Is in compliance with the requirements of EN10204 typae3.1

Steel Tube €62 Metals Service Center Insttute

@n

stitute

4 OF NORTH AMERICA
Page:3of 8



METALS 1ISA

Certificate of Mill Test Results

PO: SKO-328059-2 29-Apr-2024
PO\REQ:
e Page 2 of 8
PART NO: HEAT: 24027021
REF.B/L: 81215565
ggg? 'éuge Ax;kas}nsas aog Date: 04/22/2024
g D @ D u e Customer: 801 .
Blytheville Arkansas USA s
72315 A DIVISION OF ZEKELMAN INDUSTRIES
Telk:
Fax: .
Sold To MATERIAL TEST REPORT Shipped To
METALS USA - NORTHEAST LP Metals USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
Usa USA
Material: 20.0x12.0x625x48'0"0{1x1 WNMH Material No: 2008120625 Made in: USA
. Melted and Poured in: usa
Sales Order: 2023045 Purchase Order:  SKO 16012
Heat No c Mn P S Si Al Cu Cb Mo Ni Cr v T B N Ca
24027021 0.050 0,830 0.007 0.001 0.040 0.032 0.086 0.017 0.015 0.040 0.04¢ 0.003 0.001 0.0000 0.0070 0.0018
Bundle No PCs Yield Tensite Eln.2in Certification CE: §.21
MJB0074182 1 067903 Psi 077576 Psi 382% ASTM A500-23 GRADE BBC
CHARPY Test Resuits
Test Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft_lbs Temp Size fon Energyt Energy2 Energy3 FT-LBS Areat Area2 Areal %
o FT-LBS FT-LBS FT-LBS % % %
15 +#0F  10xi0mm L 89 .99 104 95 g5 o5
Heat MiLL Mill Location Method Recycled Content  Post Consumer re-Consumer (Post Industrial} % Harvested ~ Within Miles of Location
24827021 BIGRIVER Osceocfa AR EAF 76.00% 85.00% 5.00 % 75% 500

Material Note:
Sales Or. Note:

Jason Rlchard
The results reported on this report rep aftribut

1 the
the AWS D1.1 method. Steel is purchased fully killed w!th a fine
Steel Tube

# OF WORTH AMEBRICA

Authorized by Quality Assurance:

pry

of the material furnished and indicate full compliance with all applicable specification and contract requirements. OE calculated usin
graln practice. This document is in compliance with the requirements of EN16204 type3.1

® Metals Service Center Institute

Page:2of 8



METALS USA

Certificate of Mill Test Results

PO: SKO-328059-2 29-Apr-2024
PO\REwW:
) Page 1 0of 8
PART NO: HEAT: 24027021
{ REFB/L: - 81215565
Afas Tube Arkansas ogo Bate: 64251004
6651 £ Hwy 137 ooo uope Customer: 801
Blytheville Arkansas USA : ; ) e
72315 Q00 4 onision oF zexeLman INDUSTRIES
Tel:
Fax: -
Sold To MATERIAL TEST REPORT Shipped To
METALS USA - NORTHEAST LP Metais USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA ) Usa
Material: 20.0x12.0x625x48'0°0(1x1)VNMH Material No: 200120625 Made In: UsAa
Meited and Poured In: USA
Sales Order: 2023045 Purchase Order: SKO 16012
Heat No C Mn P s Si Al Cu Cb Mo Ni Cr v Ti B N Ca
24027021 0.050 0.830 0.007 0.001 0.040 0.032 0.080 0.017 8.016 0.040 G.040 0.003 0.001 0.0000 0.0070 0.0019
Bundie No PCs Yield Tensile Eln.2in Certification CE: 0.21
MJ00074492 1 067303 Psl 07757¢ Psi 362% ASTM A500-23 GRADE B&C
CHARPY Test Results
Test Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft Ibs Temp  Size ion Energyl Energy2 Energy3 FT-LBS Areal Area2 Areal3 %
. FT-LBS FT-LBS FI-LBS % % %
15 HOF 100 mm L 83 g 104 a5 g5 95
Heat MiLL Mill Location Method Recycled Content t Consumer  Pre-Consumer {Post Industrial) % Harvested ~ Within Miles of Location
24327821 BIGRIVER Osceola, AR EAF 76.08% 95.00% 5.00% 75% 500
Material Note:
Sales Cr. Note:

Authorized by Quality Assu ranca'f

Jascn Richard
The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated usin

the AWS D

743 Steel Tube
(@Y Institute

b

‘Page:1of 8

1.1 method. Steel Is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 typa3.1

@ Metals Service Center Institute



METALS lIsa

Certificate of Mill Test Results

PO: SKO-328059-1 29-Apr-2024
POVKEW:
e i Page 8 of 8
PART NO: HEAT: 24027021
Al 2 REF.BfL.: 81215565
o aso Atlas rube o B7
Blytheville Arkansas USA mer: h
72315 D A DIVISION OF ZEKELMAN INDUSTRIES N
Tel:
Fax: : "_‘ =t
. SoldTe MATERIAL TEST REPORT Shipped To
. IMETALS USA - NORTHEAST LP Metals USA - Northeast, L.P.
18 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA USA .
Material: 20.0x12 0x625x480"0{1x1)VNMH Material No: 200120625 Made in: USA
Melted and Poured in: USA
Sales Order: 2023045 . Purchase Order: SKO 16012
Heat No c Mn P s Si Al Cu Cb o Ni Cr v Ti B N Ca
24027021 0.050 0.830 0.007 0.001 0.040 .032 Q.080 Q.017 0.015 0.040 0.040 0.803 0.001 0.0o00 0.0070 0.0018
Bundie No PCs Yield Tensile Eln.2in Certification CE: 0.21
MJ0o0074181 4 067303 Psi 077578 Psi 3B2% ASTM A500-23 GRADE B&C
CHARPY Test Results
Tost Sample Direct Ahsorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft tbs Temp  Size fon Energyt Energy2 Enargy3 FT-LBS Areat Area2 Areal %
- FT-LBS FT-LBS FT-LBS % % %
15 +40F 10x10 mm L 89 99 104 g5 a5 95
Heat MiLL Mill Location Method Recycled Content  Post Censume Pre-Consumer (P ndustrial} % Harvested ~ Within Miles of Location
24027021 BIGRIVER Osceola,AR EAF 76.00% 85.80% 500 % 75% 500
Material Note:
Sales Or. Note:

Authorized by Quality Assu ranceﬁ

Jason Richard

The results reported cn ihs report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requlremem& CE caliculated ustn
tosl is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1

@ Metals Service Genter Institute
\gd

OF NQRTH AMERICA
Page:8of 8



METALS USA Certificate of Mill Test Results
PO

5 SK0-328059-1 29-Apr-2024
PO\REW:
Page 7 of 8
PART NO: HEAT: 24027021
REF.BfL: 81215565
Aflas Tube Arkansas aoa Date: 04/22/2024
6651 E Hwy 137 ooo u e Customer: 801
Blytheville Arkansas USA . g ) 8
72315 800 4omusion oF zexe pan INDUSTRIES
Tel: y
Fax: . -
Sold To MATERIAL TEST REPORT Shipped To
METALS USA - NORTHEAST Lp Metals USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
U ' UsA
Material: 20.0x1 2.0x625x48'0"0(1x1 JVNMH Material No: 200120625 ' h Made in: USA
Melted and Poured in: USA
Sales Order: 2023045 Purchase Order:  SKQ 1 6012
Heag_ No C ‘ Mn P S, Si Al Cu Cb Mo Ni Cr v Ti ) B ) N ~ ] Cg
24027021 0.050 0.830 0.007 0.601 0.04G 0.032 0.080 0.017 0.015 0.040 8.040 0.003 0.001 0.0000 0.0070 0.0018
Bundie No PCs Yield Tensile Eln.2in Certification CE: 0.21
MJ00074177 : ] 0867203 Psi 077576 Psi 362 % ASTM A500-23 GRADE B&C
CHARPY Test Results ‘
Test Sample Direct Absorbed Absurbed Absorbed Avg Shear Shear Avg
Ftlbs Temp Size ien Energy1 Energy2 Energy3 FT-LBS Areai Area2 %
—— - . _FIiBS =~ FRAS L . — B
15 +40F 10x10 mm L &g 29 104 95 85
Heat MILL Mill Location Method Recycled Content  Post Consumer Pre-Consumer (Post Industriall % Harvesfed  Within Miles of Location
24027024 BIGRIVER Osceola, AR EAF 78.00% 85.00% 500 % 75% 500
Material Note:
Sales Or. Note: —_ e e

Authorized by Quality Assurance: Jason Richard

The results reported on this report rapresent the actual attributes of the material furnished and indicate full compliance with af] applicable specification and contract requlremonts. CE calculated usin
the AWS D_?.‘l method. Steel Is purchased fully killed with a fine grain practice. This document is in compliance with the requirernents of EN10204 type3.1

aN Steel Tube ® Metals Service Center Institute
@Y Institute



Certificate of Mill Test Resuits

= RO: SKO-328059-1 29-Apr-2024
PO\REw:
G Page 6 of 8
FART NO: HEAT: 24027021
Atlas Tube Arkansas oo REF.B/L: 81215565
G651 € o {57 ooo AtIas Tube Bomomer: 801
Blytheville Arkansas USA N : .
72315 800 4 pvision oF zexeiman inpustries
Tel:
Fax: ~
Sold To MATERIAL TEST REPORT Shipped To
METALS USA - NORTHEAST LP Meials USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road
-SEEKONK MA 02771 SEEKONK MA 02771
USA USA .
Material: 20.0x12.0x625x48'0°0(1x1 )VNMH Material No: 200120625 Made in: USA
Melted and Poured in: USA
Sales Order: 2023045 Purchase Order: SKO 16012
Heat No o Mn P s Si Al Cu Cb Mo Ni Cr \' Ti B N Ca
24027021 0.050 0.830 0.007 C.001 0.040 0.032 0.080 0.017 0.015 0.040 0.040 4.003 0.001 0.0000 0.007¢ 0.0018
Bundle No PCs Yield Tensile Eln.2in Certification CE: ¢.21
MJ0B074130 1 067303 Psi 077576 Psi 38.2% ASTN AS00-23 GRADE B&C
CHARPY Test Results
Test Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft Ibs Temp  Size ion Energyt Energy2 Energy3 FT-LBS Areat Area2 Avea3 %
o e ) FT-LBS FT-LBS FT-LBS % . % %
15 +0F  10xi0mm L 83 88 104 a5 95 85
Heat MLy Mill Location Method Recycied Content Post Consumer Pre-Consumer (Post Industrial}] % Harvested Within Miles of Location
24027021 BIGRIVER Osceola, AR EAF 78.00% 95.00% 5080% 5% 500
Material Note:
Sales Or. Note:
Authorized by Quality Assurance'5

Jason Richard

The resulis reporied on this report reprasent the actual attributes of the material furnished and indicate full com

pliance with ali applicable specification and contract requirements. CE caléuiated usin
the AWS D1.1 metho

d. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1

"\ Swel Tube . @ Metals Service Center Institute
(@Y Institute

A4
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Certificate of Mill Test Results
PO

: SK0O-328059-1 29-Apr-2024
o PO\REQ:
e Page 5 of 8
PART NO: HEAT: 24027021
REF.B/L: 81215585
Atlas Tube Arkansas aog Date: 04/22/2024
6651 E Hwy 137 coa & U - Customer: 801
Blytheville Arkansas USA — i -
72315 OO0 4oniusion o zexerran INDUSTRIES
Tei:
Fax =
Sold To MATERIAL TEST REPORT Shipped To
METALS USA - NORTHEAST LP Metals USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA usa
Material: 20.0x1 2.0x625x48‘0"0(1x1)\/NMH Material No: 200120625 Made in: usa
Melted and Poured in: USA
Sales Order: 2023045 Purchase Order: SKO 16012
Heat No c Mn 14 S Si Al Cu Chb Mo Ni Cr v Ti B N Ca
24027021 0.050 0.830 0.007 0.001 0.040 0.032 0.080 0.017 G.015 0.640 4040 9.003 0.001 0.0000 0.007¢0 0.0018
Bundie No PCs Yieid Tensile Ein.2in Certification CE: 0.21
MJG0074180 1 067303 Psi Q77576 Psi 382% ASTM A500-23 GRADE B&C
CHARPY Test Results
Test Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft ibs  Temp  Size ion Energy1 Energy2 Energy3 FT-LBS Areat Area2 Areal3 %
S R FT-LBS FT-LBS FT-LBS % % %
15 +H0F 10x10 mm L 89 9 104 95 g5 g5
Heat MLy Mill Location Msthod Recyeled Contant . Post Consumer  Pre-Consumer (Postindustrial} % Harvested ~ Within Miles of Location
24027021 BIGRIVER Osceola, AR EAF 76.60% 95.00% 5.00% 75% 500
Material Note:
Sales Or. Note:

Authorized by Quality Assumnceﬁ

Jason Richard

The results reported on this report represent the actual atiributes of the material furnished and Indicate fuit

compliance with all applicsble Speciication and contract requirements. CE calculated usin
the AWS D1.1 method. Steel is purchased fully killed with a fine grain practice. This docume

nt is in compliance with the requirements of EN10204 type3.1

Steel Tube Metals Service Center Institute
@ Instimte - @
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Certificate of Mill Test Results
PO: SKO-328059-1 29-Apr-2024
PO\REQ:

- VR Page 4 of 8
PART NO: HEAT: 24027021

Adias Tube Arkansas D D U

A l REF B/L: 81/22125/3324
o e tlas b e 8
Blytheville Arkansas USA D @ U U e Customer: 801

72315 OO0 4 oivision of zexeLman inpustries
Tel:
. Fax 5
Sold To MATERIAL TEST REPORT Shipped To
METALS USA - NORTHEASTLP Metals USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
i USA USA
Material: 20.0x12.0x825x48'0"0(1x1)VNMH Material No: 200120625 Made in: Usa
Melted and Poured in: USA
| Sales Order: 2023045 Purchase Order:  SKO 16012
: Heat No c Mn P S Si Al Cu cb Mo Ni Cr v Ti B N Ca
24027021 0.050 0.830 0.007 0.001 0.040 0.032 0.080 0.017 0.015 0.040 0.040 0.003 0.001 0.000¢ 00070 0.0018
Bundle No BCs Yield Tensile Eln.2in Certification CE: 0.21
MJ00074178 1 067803 Psi Q77578 Psi 36.2% ASTM A500-23 GRADE B&C
CHARPY Test Resulis
Test Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
i Ft tbs Temp  Size ion Energyt Energy2 Energy3 FT-L.BS Aread Area2 Area3 %
FT-LBS FT-LBS ) FT-LBS % % L
15 +40F 10x10 mm [ &g e 104 95 a5 a5
Heat MILL Mill Location Method Recycled Content Post Consumer  Pre-Copsumer (Post Industriaf) % Harvested  Within Miles of Location
24027021 BIGRIVER Osceola, AR EAF 76.00% 85.00% 5.00 % 75% 500
. Material Note:
i Sales Or. Note: B

Authorized by Quality Assurance: Jason Richard

The results reported on this report rapresent the actual aftributes of the material furnished and indicate full com
the AWS D1.1 method. Stesl Is purchased fully killed with a fine grain

3

4

pliance with all applicable specification and contract requirements. CE calculated usin
practice. This document is in compliance with the requirements of EN10204 type3.1

ISI{KS’)%IHYIIPGI)B @ Metals Service Center Institute

OF NORTH AMERICA

7
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METALS usa

PART NO:

i
: Atlas Tube Arkansas
! 6651 E Hwy 137
i Blytheville Arkansas USA
) 72315

Tel:

Fax:

$oid To

METALS USA - NORTHEAST Lp
10 TOWER ROAD
BEEKONK MA 02771

Cer_tiﬁcate of Mill Test Results

PO: SKO-328059-1 28-Apr-2024
PO\REQ:

Page 3of 8
HEAT: 24027021

REF.B/ : 81215585
D U n ! Date: 0442212024
D @ D 7_(,1 e Customer: 801 r
800 s owvisionor ZEKELMAN INDUSTRIES

MATERIAL TEST REPORT Shipped To
Metals USA - Northeast, L.P.
10 Tower Road

SEEKONK MA 02771
USA

Material: 20.0x1 2.0x625x48'0"0(1x1 JVNMH Material No: 200120825 Made in: Usa
Melted and Poured in: Usa

Sales Order: 2023045 Purchase Order: SKO 16012

Heat No (o ¥in P s Si Al Cu Ch Mo Ni cr v Ti BN L
24027021 0.050 0.830 0.007 €.001 0.040 0.032 0.080 g.017 0.015 0.040 0.040 0.003 0.001 £.0000 0.007¢ 0.0019
Bundie No PCs Yield . Tensile En.2in Certification CE: 0.21

MJG0074170 1 087903 Psi Q77576 Psi 38.2% ASTM A500-23 GRADE B&C

CHARPY Test Results
Test Sample Dirgct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg

Ftlbs  Temp Size ien Energyt Energy2 Energy3 FI-LBS Areat Area2 Area3 %

e S FT-LBS o STABS _FTiBS S N B — -
15 +0F  10x10 mm L 89 893 104 85 95 a5
Heat ML Mill Location Methad Recycled Gontent Post Consumer  Pre-Consumer (Post Industrial] % Harvested Within Miles of Location
24027021 BIGRIVER Oscecla, AR EAF 76.00% 85.00% 5.488% 75% 500

Material Note:

SdlesOrWNote: ==~ S i —_—
Authorized by Quali ;

o ¥ Quality Assurance Jason Richard

ported on this report represant the actual atiributes of the material furnished and indicate full compliance with all appiicabla specification and contract requirements. CE calculated usin
fully killed with a fine grain practice. This decument is in compliance with the requirements of EN10204 type3.1

@ Metals Serviee Center Institute

Page:3of 8



Certificate of Mill Test Results

EO: SKO-328059-1 28-Apr-2024
PO\REQ:
Page 2 of 8
N HEAT: 24027021
Atflas Tube Arkansas REF.B/L: 81215565
228 Atlas e e
Blytheville Arkansas USA stomer: -~
72315 000 4 bivision oF zexerran iNpusTRIES
Tel:
Fax: L F
Sold To MATERIAL TEST REPORT Shipped To
METALS USA - NORTHEAST LP Metals USA - Northeast, L.P.
10 TOWER ROAD . 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA . © USA
Material: 20.0x12.0x625%48°0°0{1x1)WNMH Material No: 200120625 Made in: USA
; Melted and Poured in: USA
Sales Order: 2023045 Purchase Ordar: SKO 16012
Heat No C Mn | o4 S Si Al Cu Cb Mo Ni Cr v Ti 8 N Ca
24027021 0.050 0,830 0.007 0.001 0.040 0.032 0.080 0.017 0.015 0.040 0.040 0.003 0.001 0.0060 0.0070 0.0019
Bundie No PCs Yield Yensile Ein.2in Certification CE: 0.21
MJeogr4182 1 067303 Psi 077576 Psli 38.2% ASTM A500-23 GRADE B&C
CHARPY Test Resuits
Tost Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft tbs  Temp Size ion Energyi Energy2 Energy3 FT-LBS Areat Areaz Areal %
s o F1-LBS FT-LBS FT-LBS ) ) Y% % Yo
15 +40F  10x10mm L 89 -99 104 95 g5 85
Heat MiLL Mill Location Method Recysled Content  Post Consumer Pre-Consumer (Post Industrial} % Harvested ~ Within Miles of Location
24027021 BIGRIVER * QOsceola,AR EAF 76.00% 95.00% 5.00 % 75% 500
Material Note:
SelesOr.Mote: .
Authorized by Quality Assuranoe‘ﬁ '

Jason Richard

The results reported on this report represent the actual atiributes of the material furnishad and i

ndicate full compliance with all applicable specification and contract requirements. CE calculated usin
the AWS D1.1 methad. Steel is purchased fufly killed with a fine g

rain practice. This document is In compliance with the requirements of EN10204 type3.q

78\ Steel Tube ¢ Metals Service Center Institute
@ hstitwe”
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Certificate of Mill Test Results

PO: | SKO-328059-1 29-Apr-2024
PO\REQ:
Page 10of 8
HEAT: 24027021
as Tub REF.B/L: 81215565
L o aaa Date: 0412202024
8651 E Huy 137 0ggo U e Customer: 801
Blytheville Arkansas USA * i
72315 Q00 4 onision oF zexeman noustries
Tel:
Fax: -
Sold To ‘ MATERIAL TEST REPORT Shipped To
METALS USA - NORTHEAST LP Metals USA - Northeast, L.P.
10 TOWER ROAD 10 Tower Road
SEEKONK MA 02771 SEEKONK MA 02771
USA _ : - USA '
Material: 20.0x12.0x625x48'0"0(1x1)VNMH Material No: 200120625 Made In: USA
Meited and Poured in: USA
Sales Order: 2023045 Purchase Order: SKO 16012
HeatNO C‘ n P S Si Al Cu Ch Mo Ni Cr \' T B N Ca
24027021 0.050 G.830 0.007 0.001 0.040 0.032 0.080 0.017 0.015 0.040 0.040 0.003 0.001 0.0000 0.0070 0.0019
Bundie No PCs Yield Jensile Ein.2in Certification CE: 0.21
MJae074492 4 067303 Psi Q77576 Psi 362 % ASTM A500-23 GRADE B&C
CHARPY Test Resuits
Test Sample Direct Absorbed Absorbed Absorbed Avg Shear Shear Shear Avg
Ft Ibs Temp Size ion Energyl Energy2 ’ Energy3 FT-LBS Areat Areaz Area3 %
FT-LBS FT-LBS FT-LBS % % %
15 +40F 10x10 mm L 89 99 104 35 g5 95
Heat MILL Mill Location Method Recycled Confent  Post Consumer Pre-Consumer {Post Industrial} % Harvested  Within Miles of Location
24027021  BIGRIVER Osceola,AR EAF 78.00% 85.00% 5.00% 5% 500
Material Note:
Sales Or. Note:

Authorlzed by Quality Assurance‘f

Jason Richard

The results reported on this raport represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and confract reguirements. CE ecaleulated usin
the AWS D1.1 method. Steet is purchased fully killed with a fine grain practice, This document is in compliance with the requirements of EN10204 type3.1 -

8 I]S{gﬁlt&ebe : @ Metals Service Center Institute

OF WORTH AMERICA




